Need Assistance?
Legendary Service... Ask Your Friends - Since 1969
800.969.7501
Over 160K Powersport Items - In-Stock and ready to ship today! View tires, apparel, helmets, exhaust and more!

Overview of Moose Adapter Plate and Hardware Kit for Expedition Top Case - 1510-0222

For use with DK Part Nos. 50-00012, 50-00013, 50-00014 and 50-00015
  • Strong, precision-shaped 3/4 in. (18mm) diameter tube main hoop offers a solid base for the top case
  • Forward and aft-position adjustment is pre-engineered into most mount sets so you can position your top case where you want it
  • Model specific adapter kits are available for most Adventure and select Dual Sport motorcycles
  • Gun-metal powdercoating keeps the appearance up on the base, universal mount so it looks great even when no top case is in place
  • Matte finish, black powdercoating or element-resistant zinc plating protects the finish of the adapter systems
  • All hardware is zinc-plated with flange-style heads; nuts are also flange style with nylon or metal locking threads
  • Base mounting is bolt-on, but the included kit also comes with hardware for fast hand removal
  • Full instruction set included with text, mounting template, photos and diagrams to guide the installer through the process
  • Made in the U.S.A.

    Included Items:
    (1) Aluminum top case mount plate
    (1) Buffer/drill template
    (4) 1 1/2 in. rubber washers
    (4) 6mm x 1 1/4 in. black flat washers
    (4) 6mm-1.00 x 20mm flange hes head bolts
    (8) 6mm-1.00 flange nyloc nuts
    (2) 2 in. CTC aluminum mounting arms
    (2) 4 in. CTC aluminum mounting arms
    (4) 3/4 in. OD x 1/2 in. long aluminum spacers
    (4) 6mm-1.00 x 35mm tapered socket head bolts
    (2) 6mm-1.00 x 10mm tapered socket head bolts
    Instructions

Specs for Moose Adapter Plate and Hardware Kit for Expedition Top Case - 1510-0222

Type Saddlebag Mount Hardware
Units Each
Weight 2.35 lbs

Specs for Moose Adapter Plate and Hardware Kit for Expedition Top Case - 1510-0222

Type Saddlebag Mount Hardware
Units Each
Weight 2.35 lbs

Fitment for Moose Adapter Plate and Hardware Kit for Expedition Top Case - 1510-0222

See if this part fits your ride

Part 4900652 fits the following machines

Suzuki
  • 2012 Suzuki DL1000 V-Strom
  • 2009 Suzuki DL1000 V-Strom
  • 2008 Suzuki DL1000 V-Strom
  • 2007 Suzuki DL1000 V-Strom
  • 2006 Suzuki DL1000 V-Strom
  • 2005 Suzuki DL1000 V-Strom
  • 2004 Suzuki DL1000 V-Strom
  • 2003 Suzuki DL1000 V-Strom
  • 2002 Suzuki DL1000 V-Strom
  • 2009 Suzuki DL650 V-Strom
  • 2008 Suzuki DL650 V-Strom
  • 2007 Suzuki DL650 V-Strom
  • 2006 Suzuki DL650 V-Strom
  • 2005 Suzuki DL650 V-Strom
  • 2004 Suzuki DL650 V-Strom
  • 2011 Suzuki DL650A V-Strom ABS
  • 2009 Suzuki DL650A V-Strom ABS
  • 2008 Suzuki DL650A V-Strom ABS
  • 2007 Suzuki DL650A V-Strom ABS
There are no reviews for this item. Write Review
Start typing your question and we'll check if it was already asked and answered. Learn More
No questions have been asked about this item. Be the first!

Instructions and Manuals for Moose Adapter Plate and Hardware Kit for Expedition Top Case - 1510-0222